
   
Wastewater Services 

Western Nevada 
County   

Final 

Second Round Municipal Service Review 

Nevada Local Agency Formation Commission 

 

April 23, 2015 

 



Final Municipal Service Review 
 

Wastewater Services - Western Nevada County   
  

 
Prepared for:  

Nevada LAFCo 
950 Maidu Avenue 

Nevada City, CA 95959 

 
 

Prepared by: 

 
 

April 23, 2015 



i 

Table of Contents 

Chapter Title Page 
Number 

1 Executive Summary. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  1-1 
2 Resolution . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. . . . . . . . . . . . . . . . . . . . . . .  2-1 
3 Introduction . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3-1 
[...]
City’s Planning Area**  5,61010 5,722 6,015 6,321 6,644 

* Assumes an annual growth rate of two percent within the City. 
** Assumes an annual growth rate of one percent within the unincorporated areas of Nevada County.   

Disadvantaged Unincorporated Communities 
Senate Bill (SB) 244 requires LAFCo to identify and consider disadvantaged unincorporated communities 
(DUCs) when preparing MSRs and Sphere updates for cities and special districts that provide sewer, 
water, or structural fire protection services.  A DUC is defined by the Water Code as one in which the 
median annual household income (MHI) is 80 percent of the statewide average.  Incorporated 
communities are also defined as disadvantaged when the MHI falls below 80 percent. In 2010, the 
statewide MHI was $60,883; 80 percent of that is $48,706.  The MHI for Grass Valley was $35,385 in 
2010, which qualifies the community as a disadvantaged community.   

The City has further identified the Alta Hill area as a “Fringe Community” or DUC as shown in Figure 5.2. 
Nearly all of the homes in this fringe community have private septic systems. The City currently provides 
wastewater collection and treatment to less than 10 of the homes in the area. The 2000 expansion of 
the WWTP was completed in anticipation of the City providing wastewater service to address the 
expected demand of future growth and the developed lands within the SOI, including the Alta Hill area. 
The City’s Wastewater Master Plan includes a plan to serve this area in the future. Although the area is 
well-served with basic infrastructure and no health or safety issues have been identified, the City does 
plan to provide sewer service to this DUC if there is need to do so in the future.11 Additionally, the City 
has suggested that the Squirrel Creek and Slate Creek areas within the City’s SOI may qualify as DUCs12. 

                                                            

 

10 Nevada LAFCo, City of Grass Valley Sphere of Influence Update (April 2011): 2-9. 
11 City of Grass Valley, Draft Analysis of Disadvantaged Unincorporated Communities (July 2014).  
12 Kiser, Tim and Trisha Tillotson, City of Grass Valley Public Works Department. Informational Interview with LAFCo and 

Consultants (June 6, 2014). 



Western Nevada County Wastewater Services MSR 
 

 

5-9 

 

Figure 5-2: City of Grass Valley - Fringe Community Map 

 



Western Nevada County Wastewater Services MSR 
 

 

5-10 

 

5.7 WASTEWATER SERVICES 

Service Overview 
The City provides wastewater collection, treatment and disposal to residents and customers within its 
boundaries. Customers consist of 4,349 separate sewer connections, 675 (15.5 percent) of which are 
commercial or industrial customers and 3,674 (84.5 percent) are residential. The City also serves two 
industrial users under a pretreatment ordinance and discharge permit.13 Additionally, since early 2000s, 
the City has been treating water that is discharging from an abandoned mine portal located on City 
property. The City’s WasteWater Division does not include stormwater management; that service is 
provided by other City divisions. 

Wastewater Capacity 
The City’s permitted treatment capacity is 2.78 mgd, which equates to 14,555 equivalent dwelling units 
(EDUs).14 The average flow volume is 1.9 mgd (9,500 EDUs). The peak flow in 2013 was 2.6 mgd.15  There 
are two ponds located at the WWTP that are used to attenuate flows through the plant during peak flow 
events. The wastewater is then cycled back through the plant for treatment and disposal. The City 
indicated it has the ability to expand capacity to meet future projected increases in demand. 

5.8 WASTEWATER INFRASTRUCTURE AND PUBLIC FACILITIES 

Collection Systems 
The City’s system is comprised of approximately 64 miles of sewer collection system piplines of varying 
sizes and ages, 1,385 manholes, and 7 lift stations.16 The system’s infrastructure was originally 
constructed in the mid- 20th century. Consequently, both preventative maintenance and scheduled 
replacement of aging infrastructure is critical. City staff identify and prioritize structural deficiencies 
within the system as part of the annual update to the five-year capital improvement plan. The manhole 
and sewer line rehabilitation projects are mainly intended to reduce and/or eliminate sanitary sewer 
overflow (SSO) and inflow and infiltration (I/I) issues within the system. Rehabilitation typically involves 
slip-lining, cured-in-place lining, and pipe bursting and replacement.17 

Included within the City’s Sewer System Management Plan (SSMP) is a Collection System Master Plan 
(CSMP). The objectives of the CSMP are to (1) determine the capacity and limitations of the existing 
collection system, and (2) determine physical modifications, renovations and additions to the existing 

                                                            

 

13 City of Grass Valley, Response to Nevada LAFCo Request for Information (June 2014). 
14 Nevada LAFCo, City of Grass Valley Sphere of Influence Update (April 2011): 4-29. 
15 City of Grass Valley, Response to Nevada LAFCo Request for Information (June 2014): 5. 
16 PMC, Southern Sphere of Influence Planning and Annexation Project Draft EIR, 2013: 3.12-8. 
17 City of Grass Valley, Sewer System Management Plan (September 2012): 7. 



Western Nevada County Wastewater Services MSR 
 

 

5-11 

 

collection system necessary to meet current and future needs.18 The City schedules approximately 30 
percent of the Sewer Collection System for cleaning every year.19 Maintenance activites are tracked 
through a software system called Cityworks, which allows for analysis of performance and cost of each 
component of the system, and will in turn aid the City in identifying maintenance and capital 
improvement needs. The City is currently in the process of updating its SSMP. 

Treatment Systems 
The WWTP was originally constructed in 1950 and is located on 29 acres of City-owned land. Additional 
modifications and improvements were made to the facility in the late 1970s, early 1980s, and 1990s to 
keep pace with state regulations and permit requirements. Further, in 2000 the WWTP capacity was 
expanded to treat up to 2.78 mgd, with 7.6 mgd capacity for peak flows. The current facility is a tertiary 
treatment plant and receives an average flow of 1.9 mgd. Influent is collected from the City of Grass 
Valley through 64 miles of sewer lines.20 Influent undergoes primary treatment through bar screens, a 
grit hydrocyclone, and primary clarification in dual rectangular sedimentation basins. Wastewater then 
undergoes activated sludge treatment through one of two extended aeration basins, which includes 
nitrification and denitrification, pH adjustment, ultraviolet (UV) disinfection, and re-aeration through a 
cascade aerator outfall and stream-side rock pile diffuser prior to discharge.21 The UV disinfection 
system was installed in 2009 during an upgrade of the WWTP that also upgraded the biological nitrogen 
removal process.   

The City’s WWTP operates under Order No. R5-2009-0067 and NPDES Permit No. CA0079898. This 
permit expired on June 12, 2014. In the Spring of 2014 the City submitted permit renewal application 
along with all required materials.  The RWQCB is processing the permit renewal and final approval has 
been delayed due to funding/staffing shortages at the state office. It is anticipated that the permit 
renewal will be approved in June 2015 and until then, the City’s WWTP will continue to operate under 
its old permit22.  

In December 2007, the City received Cease and Desist Order No. R5-2007-0163 from the Regional Water 
Quality Control Board (RWQCB).  The Order included the requirement of a pollution prevention plan and 
establishment of interim effluent limitations for aluminum, chloroform, copper, cyanide, 
dibromochloromethane, dichlorobromomethane, manganese, nitrate plus nitrite, and zinc.23 The WWTP 
has since demonstrated compliance with the final water quality effluent limitations, with the exception 
of manganese and nitrate plus nitrite, which are due to discharges from the Drew Tunnel (owned by 
Newmont USA).  The City has been operating under an extension of compliance schedule for meeting 
final effluent limitations until the Drew Tunnel discharge is rerouted to a privately owned and operated 
treatment facility. 

                                                            

 

18 Ibid: 20. 
19 Ibid: 5. 
20 PMC, Southern Sphere of Influence Planning and Annexation Project Draft EIR, 2013: 3.12-8. 
21 SWRCB. NPDES CA0079898; Order No. R5-2009-0067 (June 2008). www.swrcb.ca.gov/centralvalley/board_decisions.  
22 Personal communication, Tim Kiser, City Engineer, March 23, 2015. 
23 SWRCB. NPDES CA0079898; Order No. R5-2009-0067 (June 2008): F-6. www.swrcb.ca.gov/centralvalley/board_decisions. 



Western Nevada County Wastewater Services MSR 
 

 

5-12 

 

In September 2013, the city also received notice of the imposition of fines from the CVRWQCB due to 
discharges from the City’s WWTP if violation of the City’s permit. The discharges relate to twenty-one 
events from June 2009 through January 2014 which resulted in spills to Wolf Creek in quantities ranging 
from 5 to 63,500 gallons. Several of these spills are related to the Drew Tunnel by Newmont.  The fines 
are in the form of an Administrative Civil Liability complaint and total $209,000. A Settlement 
Agreement to resolve this issue with the RWQCB is currently being considered by the City24. 

In November 2013, a non-profit organization named River Watch sent the City a Notice of Violation 
under the Clean Water Act. The City’s Mayor approved the Settlement Agreement on January 29, 2014 
thereby agreeing to pay $30,000 to River Watch for their legal costs and agreeing to a variety of 
improvements to the City’s wastewater water quality monitoring and reporting and to the City’s sewer 
inspection and maintenance program. Specifically the new improvements include inspecting and 
televising all gravity sewer lines; repair or replacement of certain gravity sewer main lines; refinements 
to the City’s  SSO reporting forms (see Appendix # AP.3 Water Quality Database Reports ); conducting 
additional water quality sampling; contracting with a registered Environmental Health Specialist or 
biologist to develop a protocol to be implemented as part of the City’s SSO remediation procedures; 
developing an ordinance establishing a program for the mandatory homeowner/business owner 
inspection and/or repair of privately owned sewer laterals; and the provision of additional data to River 
Watch25.   

On August 4, 2014, Newmont was issued a Notice of Applicability (NOA), Limited Threat General Waste 
Discharge Requirements Order R5-2013-0073-01 for a Drew Tunnel Groundwater Treatment System.  
The NOA covers the installation and operation of an interim Green Sand/Multi-media water treatment 
system (GSWTS) to treat groundwater discharging from the Drew Tunnel mine portal. The GSWTS has a 
design capacity of 1.73 mgd and is designed to remove metals present in the Tunnel discharge.  The 
treated water will no longer be piped to the City’s WWTP; it will be discharged directly to Wolf Creek.  
Backwash water from the GSWTS will be occasionally delivered to the City’s WWTP for final treatment 
and discharge. The GSWTS was fully operational and discharging under a separate RWQCB permit by 
September 2014. Furthermore, Newmont will be coordinating with the City to construct a permanent 
facility in the near future.26 

Disposal 
Disposal of grit and bar screenings are hauled off-site to an approved landfill.  Sludge from the primary 
sedimentation basins is pumped to an anaerobic digester. Waste activated sludge is not directly sent to 
digestion, but returns indirectly through the primary sedimentation basins. Digested sludge is decanted 
in a sludge lagoon prior to dewatering through a belt filter press. Sludge decant and belt filter press 

                                                            

 
24 Report to City Council by Timothy Kiser for Council Meeting on February 10, 2015.  Administrative Civil Liability Complaint R5-

2015-0505.  Available on-line at:  http://www.cityofgrassvalley.com/files/attachments/agendas-2014/item5.1.pdf 
25 Report to City Council by Timothy Kiser for Council Meeting on January 28, 2014.  Settlement Agreement with California River 

Watch.  Available on-line at http://www.cityofgrassvalley.com/files-
archived/agendas/STAFFREPORTS2014/AG012814/ITEM8.pdf.  

26 Kiser, Timothy. Public Works Director, City of Grass Valley. City of Grass Valley City Council Staff Report (August 5, 2014); 1. 

http://www.cityofgrassvalley.com/files-archived/agendas/STAFFREPORTS2014/AG012814/ITEM8.pdf
http://www.cityofgrassvalley.com/files-archived/agendas/STAFFREPORTS2014/AG012814/ITEM8.pdf


Western Nevada County Wastewater Services MSR 
 

 

5-13 

 

filtrate are returned to the primary clarifier or the storage reservoir. Belt filter press cake is transported 
off-site for disposal via land application by Synagro West LLC at Silva Ranch.27 The treated wastewater is 
discharged to Wolf Creek under the City’s NPDES permit, which is a tributary of the Bear River, via an 
outfall equipped with a streamside rock pile diffuser. 

Adequacy and Challenges in Provision of Wastewater Service 
and Infrastructure 
The City provides adequate wastewater services to its customers. Furthermore, City staff and 
management continue to actively plan for providing services to meet projected demand.   

An abandoned mine portal (Drew Tunnel), owned by Newmont USA Limited, was exposed on the City’s 
property during excavation in 2000s. Drainage (which ranged from 0.3 to 1.0 mgd28) had been surfacing 
from the mine and drained to the storage reservoir for treatment prior to discharge into Wolf Creek. The 
mine discharge contains elevated levels of aluminum, iron, and manganese, and the water is low in pH 
and temperature. During rainfall events, the Drew Tunnel had introduced large volumes of water to the 
WWTP, which impacted operational functionality including capacity and treatment. In the past, 
discharges from the mine had resulted in a number of Cease and Desist Orders from the RWQCB, the 
most recent being in 2009. Under an agreement with the City, Newmont’s new wastewater treatment 
facility went online on September 25, 2014, which has substantially reduced the amount of water that is 
treated by the City’s WWTP. The City’s facility has gone from treating roughly 300,000 gpd down to 
20,000 gpd.29  It is likely that operation of Newmont’s new wastewater treatment facility will contribute 
towards the avoidance of future legal issues, settlement agreements, and fees, with organizations such 
as the RWQCB and River Watch. 

Opportunities for Shared Facilities 
The City does not currently share facilities or services with other agencies, nor have any opportunities to 
do so been identified by staff or in the preparation of this report. Although the 2004 MSR recommended 
consideration of shared wastewater facilities for the Cities of Grass Valley and Nevada City, City staff has 
indicated that due to topography, it is unlikely that such a proposal would be feasible in the near future.  

                                                            

 

27 SWRCB. NPDES CA0079898; Order No. R5-2009-0067 (June 2008). 
28 Ibid. 
29 The Union. Neighbors tour Newmont’s New Water Treatment Facility. www.theunion.com/news/13647965-113/treatment-

newmont-facility-mining. 



Western Nevada County Wastewater Services MSR 
 

 

5-14 

 

5.9 FINANCING 

Revenues and Expenses 
The City prepares an annual budget and financial statement, which includes details for each of its 
government and enterprise funds. The City maintains a separate enterprise fund for wastewater 
services, meaning that charges for services are intended to pay for the costs of providing such services. 